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Sample Descriptions : TITANIUM INTERNAL THREAD LABRET
Country of Origin : CHINA

Buyer

Manufacturer

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.

Sample Receiving Date : May 08, 2025

Test Performing Date : May 08, 2025 to May 14, 2025

Test Performed . Selected test(s) as requested by applicant

Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch
A\
1\

Arthur Mak
Authorized Signatory

Uniess otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overieaf,
available on request or accessible at hitps://www.sqs com/en/Terms-and-Conditions. Altention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this d it fs advised that infol inod hergon reflects
the Company's findings at the time of iis intervention only and within the limits of Client's instructions, if any. The Company's sols
respansibility is to its Client and this d t does not parties to a transaction from exercising all their rights and obligations
under the t ion d This di cannot be repraduced except in full, without prior written approval of the Company. Any
unauthorized aiteration, forgery or falsification of the content or appearance of this i and ders may be pr

to the fullest extent of the law. Uniess otherwise stated the resuits shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only,

sphone:

i (86-20) 82156555  www.sgsgroup.com.cn

% 0,158, Kezin Road, Sclence Gy Evononie & Technolagioa Developmeni Avea,
_ Emes  ssdingsscon

L S b it B L

Member of the SGS Group (8GS SA}



Test Report No.: GZHL250501753401JW Date: May 14, 2025 Page 2 of 3

*** 8GS Ref No.: GZIN2505003268ML01_EN ***

Chemical Composition Analysis™

Element Test Method Req.(%) Result 001 (%) Con.
C ASTM E1941-10(2024) <0.08 0.010 Pass
O ASTM E1409-13(Reapproved 2021) <0.13 0.05 Pass
N ASTM E1409-13(Reapproved 2021) <0.03 0.009 Pass
H ASTM E1447-22 <0.0125 0.0048 Pass
Al ASTM E2371-13 5.50~6.50 5.91 Pass
) ASTM E2371-13 3.50~4.50 3.97 Pass
Fe ASTM E2371-13 <0.25 0.04 Pass

Note: 1.The results comply with the requirement of ASTM B265-20a type 23.
2. “test project/method was carried out by other laboratory in SGS group.
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Note: 1.The test report shall only be used for clients’ scientific research, teaching, internal quality control, product
research and development, etc... and just for internal reference.

2.Unless otherwise stated, this report provides a declaration of conformity according to whether the test results
are within the specified limits or specifications without considering the measurement uncertainty.
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